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3. FREREHROABRAS, AR 250200)

WE: XANSZIHRNRSE, LUREER120 WO RBREIN EI9EmielR, R TR
EFEFINRIE. SRETIIKE, DIRBIBEIEETRAZET . KH-550. BREIAED .
FEERA RSN EN BRSNS ER . 55R%E: BigSidia
REES T EERALREIMFHES A ITMREERZ@NEIE5E .. RESPFIE H32%091h4E
I, SRATIIZKE9200 mL, JEBRPRIREEFIINAE 92.5%, KH-55000ANE97.1%, BREIA
SEIINE 5%, ITEREICERIIANE 16.5%, PrElErBEENEEFRI120 haSHTRsREN
N F9{E90.89 MPa,

XHEE): BEERERAGLER; BUOECEL; BSRE; BEFoHT

BAl, MEERELELAFERENRE, FEEFNMERIP. TASKRE
RVESRMRHT™E, B, FFA—REGE. MRS ERTFIENEN,
Bal, £/~ ENANTIWEMER EZR2ERMN, AR KEE , EEEDR
AR B BAERRDAR— AR, B —S KANAY ., BB ERE
HAMSHMESEIMERY, ERSE/. WHBRIFEMEMKRGENT . &
M T BB E AR SRR P RIE . BRRTRUINKE , LANRBIRDHIEATAEEER] . KH-
550. BABEENY . ITERKERSNMNANE, N OEERUIBEBRED RIS
06, 2RI T 147K, IBBREREERIRNHEIT TSRS, LIS
BRILAIECLL, IRSEEE .
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1.1 ifiEerl

IMIEMEEIE: Bk, S8/45. MR, R, RRAEAE. S4fE. B8
IAEERMS (3 500~4 0008, SEAHF(/ZD50, BIEFIND T E 5D EHUAZT50%A 3T 1 A
2ME8) . ITEEBRIGEIR (REH33.3% ) BB (KH-550 ) , #1/EA 50/100
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TETIENL, SUSOLOIFERE FEMHE ( HAHitaching )
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EIREAELER, IR ZEX B MREAIRNT . *h
EX ST INNREIR 110 C, TFKDIRMN,
BIRIKERCERLS, GAEBHOBRTERES
EZBERINT—FtTk}, REISHBSM,Z;Co AR
F (FEFRIICz ) o

2.2 IREERYEIE R AR

EIRE: AER BRI RS, i
BKAR GRE . 33.3% ) MU i @Rt (KH-
550 ) M0, pphgts IS0 hpl | SRS EME NIt
‘8 FHAHET, RS FBANEF04-06 MPa
MTIRERE S TRKEEIEL, WSFRE12 m’h,
WS R ER R E B R E R E S R TE . it
EEIERIATIS5 RS, BIEENEE . BB SR
B ASMETORIEM24 h, 48 h. 72 h. 96 h. 120 h,
Fi24 hU—iikEn0iarE, FEHREBEESENTE
45%~65%RH, REREN19~23 °C., [FHEEIR
ECIAERAEEE, SRUBS MRE ‘87 FinkE,
Ep—MEEH— A EEITEER AR,

2.3 B8t nERIRE
RIBUEIRARIAZR, SR hBmBIatE
. FEIR(BEEX ( KH-550) BIi25 R EA E (k&
E. MIEMRE; TERAERXTE AR RER
neT GEE/NF20%RH ) BEBF; #EEXIAIMMK
EXTEFIREEFZEFERASNM, HEFIN
KEWMZ, MEFINE. BEENERMEBE, WE
WHSRINMEEF], MEFXNRASEIERME, i
FERIMERER T . NEE BT EINESAZE
HEFBRREMHERBEN, ELRMAEES, a
THERERZ . B LAZWREI, TSRS, &
LRI P EFINEXN BRIt E —E
M, BREERERZBFEEXREER. ARANS
it s E, EFESRIRLBAEADFRALKE, LA
B HLALR E I IE ISR, e R sh b 25
R EBIERAECLL
BEIRITH R ERKERNFRLFR, H610H
%, BIKH-550, BMEBAEY, MEFFHNE, 7
BEKER, MEXIIKE, MEXIMANE, SR
KEN4NKFE, KEBIYSZITERULL (146) , ZIZLT
EHOMREF, RED=0.1747", BIEZK N SLFRE
Sk, 98, HEEERR4 he 48 h, 72 h. 96 h. 120 hix
IR ERINE R E S BI00.3, 0.25. 0.2, 0.15. 0.1,

2.4 BRRIHARERS S
IHI0 5 = IH IR ERUNZR2FTR
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Table 1 Level table of uniform design test factors wg/%

KH-550 EARHUGEE KSR APERIROKIE RESSH) RlizhH)
KV AL EPEYIAGE PAE BINALE ki AR

X/% X,1% Xo/% XJ%  XJmL X%

1 0 0 27 0 100 15
2 0.8 1 28 05 115 16
3 16 2 29 1 130 17
4 2.4 3 30 15 145 18
5 3.2 4 31 2 160 1.9
6 4 5 32 25 175 2

7 48 6 33 3 190 21
8 5.6 7 34 35 205 22
9 6.4 8 35 4 220 23
10 72 9 36 45 235 24
1 8 10 37 5 250 25
12 88 11 38 55 265 26
13 96 12 39 6 280 27
14 104 13 40 6.5 295 28

LAERI L EAS P )1V S (R DR MR ST g AR iy 1P S i R
FRIEE IR RS I 4L R AL (OH) S5 HPO,IIEESR He ;A28 390
AE SR L, HAR D RS 2 L.

x2 ARENRW AR EIRENTARE
Table 2 Tensile strength of samples prepared by different

test schemes

KH-550 i HhZE i REZER RLES5) b
VES BB KW AL
e S At I A ik A .
X% X% X%  XJ%  XJ/mL XJ% y/MPa

1 9.6 1 31 55 280 21 0.281
2 8.8 4 34 4 100 1.8 0.213
3 4.8 2 39 35 265 16 0475
4 0.8 13 37 2.5 220 1.9 0.088
5 5.6 12 29 3 115 26 0593
6 6.4 0 36 6 205 25 0570
7 24 9 40 5 130 2.2 0.001
8 7.2 10 33 0.5 190 15 0.260
9 4 8 35 0 295 24 0.469
10 16 1 30 1 145 2 0.066
11 32 7 28 6.5 175 1.7 0391
12 8 3 27 2 235 2.3 0.349
13 0 5 32 45 250 2.8  0.649
14 10.4 6 38 15 160 2.7 0.176

ZERBRIR, PMEEENREXREFANRE
ERAFN, WERIFLRENF, ARETSZTIF
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HERIADHT, BEKFa=0.05, ERINE3PFR.
K3FEAD T ERERBPEZMNEASZIEER
Z. Bt StatfEAJ A, EMERRMEXIRED: Xe>X X
SX XS XX S X XS XX X X>X2K,, BD: #E4EXIB0IIAN
2 (Xo) >ITEBKARMMETMAENZEER
(X Xo) >HEEFIPFIEFRFEFMAENZEIER
(XsXo ) >HBMBBAEDHIITEERKBARNIZEE
B (XoX,) >¥hEX B ST 2K ENREER
(XoXs ) SHEFIEIKE (X ) >KH-550., HBHHEBIEA
WM RAEFIPIE=FNXEIER (X.X.X;) >
R VAEE R FIKH-5500932 E/ERE (XX, )
NNEERF, MEFINKE (X;) FIMNMAZ
(Xe) WEMH BN REFNIEEEE, HRAEEK
BURBEBEANARERBESEENT M, H

Vol.72 No.2 2023

FrEEFIIIAESEFREBRITALRE Z1IEBX, i
FlikE5FEEnineEEEREx, SERENE
AR E 2 AR XL B R ER PR EFM LSO
SNREEA (XX, ) « BERBEMINTRERIE
RHZEMER (XoX,) « ¥EFRIIKE (X, ) . B4
ERIAEERMNFIKH-5500932 BEA (XX, ) 5yEZEME
x, SEOAETRRE TR

XXow XX, EBEZHEFFMNETS. BMBEE
. KH-55000NEd 5, MENEWERERR, &
BORFEERL, MEBE TR . XoX, EBERNIBMEBIAED
MY HENECERE . IGEEEER AT, B
AR RE, EILEEMANTIERIA R AIEE
HHNBMWRE, FElEMEASRERE . XIika
05, #EEFNEEETME, MEFIRTMEIRTE,

®3 EFSTER

Table 3 Regression analysis results
Xs X, XoXs XoXs XX, XXX, XX, X2X, Intercept
t Stat -5.43 8.64 6.384 -8.34 8.392 5.278 -6.83 -4.39 -54
p-value 0.002 9 0.000 3 0.001 4 0.000 4 0.000 4 0.003 3 0.001 0.007 1 0.003
E%,& *k *k *k *k *k *k *k *k
A1 7 y=-0.01X;+1.495 1X -+ 0.000 4X,X;-0.041X,X,+0.039 8X X+ 0.000 4X,X,X,~0.000 7X5X,—~0.0009X;X,-0.543
[l e A 5 R=0.987, p-value=0.001 5<0.01, **

T RFEIH TR E M REL, p-value F/R [BIH 7 BRG] AT

FHitt, RIEET DM E R PHISLEIRS
5, MBERBEMMAANABEREYOREEUNT
3<X,<10.4; 0<X,<13; 32<X,<37; 0<X,<6.5;
150<X,<200; 15<X,<25

EIZAOREMT, WHRRHTRLIKE, B2
WHEER: X,=7.1; X,=5; X,=32; X,=6.5; X,=200;
Xe=2.5, BD: KH-550IA\EN7.1%, BHEBAEDH
IOIANEN5%, FEFIFFIEN32%, FEERKE RN
ANE6.5%, FEEFIINIKENI200 mL, *MEFIIANE
$92.5%.,

3 XIRIEIIE

SOIESCRIE T T NG R, 28855, 13,
G. J. Hf %5, BESEMSITERER2EE; B
ZCHLKMRHF BT KEEENREER;, FE
IMEBREH EFERANSLSR SR, LRERNEINREL
Fim~. BELAMFMSZSRIEE, EiRfnaElEmn
FIIB)Z AR .

EhyslutlysEREIEISYed &P ENElNEIPUEEL:DN
ERAVEL A

FHEILF RO, BEME KRB S =
(G) #HIERIXFEFAL20 hEE), HiRfeENsST

GRS G Son cqRa o

x4 AEFRIRFEFHMSRNFHEE (18~20 C,
38%~57%RH )
Table 4 Tensile strength of samples stored for 5 days under
different schemes

ka0 IRy TR
yE BRI K K
o WA e S ki AR
XJ% X% XJ%  XJ%  XJmL XJ% yIMPa

5 5.6 12 29 3 115 2.6 0.75
13 0 5 32 45 250 2.8 0.76
G 7.1 5 32 6.5 200 2.5 0.89
4 4 34 2 200 2 0.73

Htb=1FH%=, M5 26 S FEFR120 hf9ii
SBENMNEIEDS BN GHRIXFES0.89 MPa; 155
ZiH90.73 MPa; 55 ZIM#£90.75 MPa; 1375 %,
FE90.76 MPa, G5JELL, 120 hi9HHIERE NN TS

BEiEF22%.
E12 0B ES Eh 45 X BV AR F 24 higHrOSEM
Nz

NERFRERUEL, EanRiEREaR
ZHRRY) BREMERE . XATRERE 975 5 HEEE
FIIKEXD (115 mL) , MEXK, HENSSH
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24 418 ';2 9L5 |;0
FE IR0 (Al
Bl RAn=EEER24h (RK1200) FUTEE (18~20 C,
38%-~57%RH )
Fig. 1 Tensile strength of optimized specimen every 24 h ( maximum
120h ) (18~20 C, 38%~57%RH )

(c) Jr%13

ITRBRKB RIS R BER A gL RITIRR
DFEERFHEEET (Cu'. Mg'E) ERflS
), SRR S EBRAMNEL .. &I+
MEMIKEZBNZBEREESM T ST
£, S#E (Al (OH),5H,PO,MEERLL ) &BIERT,
Al (OH ). 5H,PO KN SEIRENBR _S45
(Al (H,PO,) ;) ; HkEEFIPIELS, BIAI (OH ),
TER, SFERRERR S8 (HO-Al- (H,P0O,),)
TISFRRE, MEXRFEDRSIEIN®; *EEXIAINK
S/, MENBEEMN, MEDBBZIGMN. MED
2, SSERERIFERA S S BEM IR E ,
SEREFBEWNANREE, mEMITLERMNT

SEBURAE rounorer [1s3 10

B, SEENANYS, EBABREDHINAST
Z, DEKE, SEEMFRERERE. E2b5=IFE2c
BREBTP, AFHErERENRY. HRIRUEN
PR, JREERMTEERIINAERD, WEEIK
BEXR, HFEERERNME, SERER () ©
MBERN ., E2d5EC/LFERRIRY, R, w4
BERS.

4 HICERS

MEIADITEERBTA: FTEER KA R FI R 570
ANEMRZEER (XX,) « HEFIRINAZE (X;) « F
FEFREF KSR EIER (X3Xs) « KH-550,
FBBRIAEN M R FME=ZENREER (X XX,) 5
I ERE R E NN EIES ZIFEX.

(b) W%

(d) TG
E2 BEEREAREFIZENIAFFIN24 hiEBT I SEMAZER
Fig. 2 SEM morphology of fracture of phosphate bonded sand sample after storage for 24 h

BE. BELLHERIPHNESEN, MEEESHIKD, LU
RIESIEAIREE . SCERIER, ShAIEEN32%~37%H A
BiE. KH-550. BABEEDHLRFNE=ENZE
EREET MV RN EFRAREE, 515
RIFFIE . BABEEDH . KH-550=& XA
CREER, RGBT, EREthRlils .
LR, E—EBEM, ITERIKER. HhE
FIPFE . BHEBEENY . KH-5508 R FRIERER

BIFHIER.
5 #ig

(1) BB REFSTEL, £—E5FH
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T, KH-550 (X,) . BBHEBEBED (X,) . ¥R
FHE (X;) « ITEEBRKER (X,)  MEFIIKE
(Xs) « MEEERIMMAE (X, ) SEFERTRLRE NN
FIEyHEIASTEAN : y=- 0.01X; + 1.495 1X, + 0.000
4X,X,; — 0.041X,X, + 0.039 8X,X; + 0.000 4X,X,X, — 0.000
7X5X, - 0.000 9X:X, - 0.543, EEMHIGLEERZEFET
FEEBEE.
(2) BEREZBEPXEEANAINERFZINE
K, IERORS: MEFRIIIAE (X;) > iTEER
KBRFIMEFIIINENRZEER (XX, ) > #ZEFIF
FIEFIFREXIINBRIZRZBELER (XX, ) > BMEBREE
IR NGB IRAIRZBEIER (X3X, ) > ¥h45%ehF

SEk:
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EFMEFIRKENRZEIER (XaXs ) > MEFINEK
2 (X5 ) >KH-550. BB EMm RERFINE=
EFOREER (XX,X;) > BAREBASEHFIKH-55049
ZEEMA (XX,) -

(3) BIMULREEEESEN: &
E (X;) 7932%, wEEFIGRETIKE (X ) /9200 mL,
BURDECEE D KH-550 (X, ) IOIANENT7.1%, BHBIE
E (X,) IMASAR5%, TEBRICAR (X,)
ANEN6.5%, FEFNAE (Xs) IIAEN2.5%, B
WIRIS, WO FLERY, FRIEERET,
120 hEYIhise BN FE9{E90.89 MPa, tERES =
(J) 12F£922%.
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Research on Optimization of Phosphate Binder and Its Molding Sand Formulation

HUANG Fei"2, XIA Lu"2, ZHANG You-shou"?, WANG Chao"?, REN Yan—zhen®

(1. School of Materials and Chemical Engineering, Hubei University of Technology, Wuhan 430068, Hubei, China; 2. Hubei
Provincial Key Laboratory of Green Light Industrial Materials, Wuhan 430068, Hubei, China; 3. Jinan Sheng—Quan Group Co.,

Ltd., Jinan 430068, Shandong, China)

Abstract:

The uniform design test method was used to study the influence of the neutralization degree of phosphate
binder, the amount of water added in the synthesis process, and the amount of binder, KH-550, ultrafine fused
magnesia powder, citric acid aqueous solution in the preparation of molding sand on the tensile strength of
the phosphate binder sand sample with the weighted average tensile strength of the sample stored for 120 h as
the indicator. The results show that: The regression equation between the weighted average of tensile strength
and six factors is obtained by uniform test and regression analysis. The binder with a neutralization degree
of 32 % was used, the amount of water added in the synthesis process was 200 mL, The amount of binder,
KH-550, ultra-fine fused magnesia powder and citric acid aqueous solution were 2.5%, 7.1%, 5% and 6.5%,
respectively, in the sand mixing process. The weighted average tensile strength of the prepared molding sand

sample stored for 120 h was 0.89 MPa.
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